
22

repair parts for 45-0460 Spreader

41

40

35

31    

31

42

29

30

36

37
39
38

24

45
4

6
5

8
3

6

5

21

10
30

1

7

7

7

26

44

43

7

25

24

24

22

23

23

23

23
22

11

9

27

5

32

47

14

1716

1813

15

19

31

12

2

6

33

2026

34

46

28

27

27

24

24



23

repair parts for 45-0460 Spreader

ref qty part no description
 1 1 48915 Hopper
 2 2 48402 1/4" Plug
 3 2 45164 Hex Bolt, 1/4-20 x 2-1/4"
 4 4 46699 Hex Bolt, 1/4-20 x 2"
 5 10 1543-69 Nylon Washer
 6 8 43088 1/4" Washer
 7 10 47189 Nylock Nut, 1/4"
 8 2 25672 Clip
 9 1 25118 Flow Slide
 10 1 44285 Bushing
 11 1 24853 Guide Plate
 12 4 43882 Pop Rivet
 13 1 47999 Control Cable Assembly
 14 1 24937 Control Mount Bracket
 15 1 45039 Carriage Bolt, 1/4-20 x 1-3/4"
 16 1 46978 Sims Nut, 1/4"
 17 1 48983 On/Off Switch
 18 1 44732 Star Washer
 19 1 45082 Rubber Boot Switch
 20 1 48947 Hopper Mount Tube
 21 1 48934 Hairpin Agitator
 22 2 44180 Hex Bolt, 5/16-18 x 2"
 23 4 23625 Spacer, .38 x .62 x .27
 24 8 47810 Nylock Nut, 5/16"

ref qty part no description
 25 2 43012 Hex Bolt, 1/4-20 x 3/4"
 26 2 23826 Angle Bracket
 27 6 43063 Hex Bolt, 5/16-18 x 1"
 28 4 43081 Washer, 5/16"
 29 1 24884 Impeller Coupler
 30 2 48577 Motor Lip Seal
 31 3 43010 Cotter Pin, 1/8 x 1-1/4"
 32 1 46554 Wire Harness
 33 3 726-0178 Nylon Tie
 34 1 49080 Vinyl Cover
 35 1 24936 Motor Mount Bracket
 36 1 46562 Motor
 37 4 46334 Slotted Bolt, 8-32 x 1/2"
 38 4 43910 Washer, #10
 39 4 736-0722 Lock Washer, #10
 40 1 48432 Motor Cover
 41 2 43346 Slotted Bolt, 10-32 x 5/8"
 42 2 47171 Nylock Nut, 10-32
 43 1 04367 Impeller
 44 1 48559 Rear Deflector
 45 1 24946 Shaft
 46 1 49947 Spreader Screen
 47 1 40398 Control Mount Tube

1 40977 Owners Manual


